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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP,
NIST, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL'’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer, so it is manufacturer’s responsibility to
ensure that the apparatus meets the essential requirements in all the possible configurations as
representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Item(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Report No.: BTL-FCCP-6-1808C227 Page 2 of 382
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Equipment
Brand Name :
Test Model
Series Model :
Applicant
Manufacturer :

Address

Factory
Address
Date of Test
Test Sample :
Standard(s)

1. CERTIFICATION

: Car Radio with navigation, BT and WLAN

Bosch

: AIVIL42NO

N/A

: Bosch Car Multimedia GmbH

#1 Bosch Car Multimedia GmbH
#2 Bosch Car Multimedia Portugal, S.A.

. #1 Robert-Bosch-StrafRe 200; 31139 Hildesheim

#2 Rua Max Grundig, 35-Lomar, 4705-820 Braga

: Robert Bosch (Malaysia)
. Free Trade Zone 11900, Bayan Lepas, Penang
. Sep. 03, 2018 ~ Sep. 12, 2018

Engineering Sample No.: D180907333

: FCC Partl5, Subpart E(15.407) / ANSI C63.10-2013

The above equipment has been tested and found compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-6-1808C227) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of NVLAP according to the 1SO-17025 quality
assessment standard and technical standard(s).

Test results included in this report is only for the RLAN UNII-1, UNII-2A, UNII-2C, UNII-3 part.

Report No.: BTL-FCCP-6-1808C227 Page 6 of 38

2



3L

N\ =g
2. SUMMARY OF TEST RESULTS
Test procedures according to the technical standard(s):
FCC Part15, Subpart E(15.407)
Steslndgrd(s) Test Item Judgment Remark
ection
15.407(a) 26dB Spectrum Bandwidth N/A
' P (Notel)
15.407(a) Maximum Average Output PASS
Power
15.407(a) Power Spectral Densit N/A
' P y (Notel)
15.407(a) Radiated Emissions PASS
15.407(b) Band Edge Emissions PASS
- N/A
15.407(q) Frequency Stability (Note1)
. N/A
15.203 Antenna Requirements (Note1)

NOTE:

(1)According to customers's requirement, this test item wasn't performed and the test data
wasn't contained in this test report.

Report No.: BTL-FCCP-6-1808C227
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2.1 TEST FACILITY

The test facilities used to collect the test data in this report is at the location of No.3,Jinshagang
1st Road, Shixia, Dalang Town, Dongguan, Guangdong, China.

BTL's test firm number for FCC: 854385

BTL's designation number for FCC: CN5020

2.2 MEASUREMENT UNCERTAINTY
The measurement uncertainty figures shall be calculated according the methods described in
the ETSI TR 100 028 and shall correspond to an expansion factor (coverage factor) k=1.96 or
k=2(which provide confidence levels of respectively 90% and 95.45% in the case where the
distributions characterizing the actual measurement uncertainties are normal (Gaussian)).
Measurement Uncertainty for a Level of Confidence of 95 %, U=2xUc(y).

The BTL measurement uncertainty as below table:

A. Radiated Measurement:

. Measurement Frequency Ant.
Test Site | Method Range Y U, (dB)
9kHz~30MHz V 3.79
9kHz~30MHz H 3.57
30MHz ~ 200MHz V 3.82
30MHz ~ 200MHz H 3.60
200MHz ~ 1,000MHz \ 3.86
DG-CBO3 | CISPR 200MHz ~ 1,000MHz H 3.94
1GHz~18GHz \ 3.12
1GHz~18GHz H 3.68
18GHz~40GHz \ 4.15
18GHz~40GHz H 4.14

Note: Unless specifically mentioned, the uncertainty of measurement has not been taken into
account to declare the compliance or non-compliance to the specification.

Report No.: BTL-FCCP-6-1808C227 Page 8 of 382
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3. GENERAL INFORMATION

3.1 GENERAL DESCRIPTION OF EUT

Equipment Car Radio with navigation, BT and WLAN
Brand Name Bosch

Test Model AIVIL42NO

Series Model N/A

Model Difference N/A

Product Description

Operation Frequency

UNII-1: 5150 ~ 5250 MHz
UNII-2A: 5250 ~ 5350 MHz
UNII-2C: 5470 ~ 5600 MHz
5650 ~ 5725 MHz
UNII-3: 5725 ~ 5850 MHz

Modulation Type

OFDM

Bit Rate of Transmitter

433.3Mbps

AVG Output Power (Max.)for
UNII-1

802.11a: 5.34 dBm
802.11n (20M): 5.42 dBm
802.11n (40M): 4.95 dBm
802.11ac (20M): 1.16 dBm
802.11ac (40M): 0.74 dBm
802.11ac (80M): 0.29 dBm

AVG Output Power (Max.)for
UNII-2A

802.11a: 5.34 dBm
802.11n (20M): 5.38 dBm
802.11n (40M): 4.28 dBm
802.11ac (20M): 1.16 dBm
802.11ac (40M): 0.07 dBm
802.11ac (80M): 0.01 dBm

AVG Output Power (Max.)for
UNII-2C

802.11a: 5.75 dBm
802.11n (20M): 5.55 dBm
802.11n (40M): 5.63 dBm
802.11ac (20M): 1.62 dBm
802.11ac (40M): 1.70 dBm
802.11ac (80M): 0.71 dBm

AVG Output Power (Max.)for
UNII-3

802.11a: 6.75 dBm
802.11n (20M): 6.67 dBm
802.11n (40M): 5.98 dBm
802.11ac (20M): 2.84 dBm
802.11ac (40M): 2.08 dBm
802.11ac (80M): 2.56 dBm

Power Source

DC voltage supplied from external power supply.

Power Rating

DC 13.5V

Note:

User's Manual.

1. For a more detailed features description, please refer to the manufacturer’s specifications or the

Report No.: BTL-FCCP-6-1808C227
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2. Channel List:

802.11a
802.11n 20MHz
802.11ac 20MHz

802.11n 40MHz
802.11ac 40MHz

802.11ac 80MHz

T M

w

Y

802.11n 20MHz
802.11ac 20MHz

UNII-1 UNII-1 UNII-1
Frequency Frequency Frequency

Channel (MH2) Channel (MH2) Channel (MH2)

36 5180 38 5190 42 5210

40 5200 46 5230

44 5220

48 5240

802.11a

802.11n 40MHz
802.11ac 40MHz

802.11ac 80MHz

UNII-2A UNII-2A UNII-2A
Frequency Frequency Frequency
Channel (MH2) Channel (MH2) Channel (MH2)

52 5260 54 5270 58 5290
56 5280 62 5310
60 5300
64 5320

802.11a

802.11n 20MHz
802.11ac 20MHz

802.11n 40MHz
802.11ac 40MHz

802.11ac 80MHz

802.11n 20MHz
802.11ac 20MHz

UNII-2C UNII-2C UNII-2C
Channel Fr«(a'\()ll;'ezr)lcy Channel Fr«(a'\()ll;'ezr)lcy Channel Fr?&llj_lezr)lcy
100 5500 102 5510 106 5530

104 5520 110 5550
108 5540 134 5670

112 5560
116 5580
132 5660
136 5680
140 5700
802.11a

802.11n 40MHz
802.11ac 40MHz

802.11ac 80MHz

UNII-3 UNII-3 UNII-3
Channel Fr?&‘i’_g)]cy Channel Fr?&‘i’_g)]cy Channel Fr?&llj_lezr)lcy
149 5745 151 5755 155 5775
153 5765 159 5795
157 5785
161 5805
165 5825

Report No.: BTL-FCCP-6-1808C227
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3. Antenna Specification:
Ant. Brand Model Name | Antenna Type | Connector | Gain(dBi) Note

1 N/A N/A Internal N/A 4.9 UNII-1

1 N/A N/A Internal N/A 7.3 UNII-2A

1 N/A N/A Internal N/A 5.9 UNII-2C

1 N/A N/A Internal N/A 4.3 UNII-3

Note:
The EUT incorporates a SISO function. Physically, the EUT provides completed transmitter and
receiver. Then, Antenna Gain=7.3 dBi. So, the UNII-2A out power limit is 24-7.3+6=22.70.

Report No.: BTL-FCCP-6-1808C227 Page 11 of 382
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3.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description

Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)

Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)

Mode 4 TX AC80 Mode / CH42 (UNII-1)

Mode 5 TX A Mode / CH52, CH56, CH64 (UNII-2A)

Mode 6 TX N20 Mode / CH52, CH56, CH64 (UNII-2A)
Mode 7 TX N40 Mode / CH54, CH62 (UNII-2A)

Mode 8 TX AC80 Mode / CH58 (UNII-2A)

Mode 9 TX A Mode / CH100, CH116, CH140 (UNII-2C)
Mode 10 TX N20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 11 TX N40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 12 TX AC80 Mode / CH106 (UNII-2C)

Mode 13 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 14 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 15 TX N40 Mode / CH151,CH159 (UNII-3)

Mode 16 TX AC80 Mode / CH155 (UNII-3)

test as following:

The EUT system operated these modes were found to be the worst case during the pre-scanning

Report No.: BTL-FCCP-6-1808C227
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test items.

For Radiated Test
Final Test Mode Description
Mode 1 TX A Mode / CH36, CH40, CH48 (UNII-1)
Mode 2 TX N20 Mode / CH36, CH40, CH48 (UNII-1)
Mode 3 TX N40 Mode / CH38, CH46 (UNII-1)
Mode 4 TX AC80 Mode / CH42 (UNII-1)
Mode 5 TX A Mode / CH52, CH56, CH64 (UNII-2A)
Mode 6 TX N20 Mode / CH52, CH56, CH64 (UNII-2A)
Mode 7 TX N40 Mode / CH54, CH62 (UNII-2A)
Mode 8 TX AC80 Mode / CH58 (UNII-2A)
Mode 9 TX A Mode / CH100, CH116, CH140 (UNII-2C)
Mode 10 TX N20 Mode / CH100, CH116, CH140 (UNII-2C)
Mode 11 TX N40 Mode / CH102, CH110, CH134 (UNII-2C)
Mode 12 TX AC80 Mode / CH106 (UNII-2C)
Mode 13 TX A Mode / CH149,CH157,CH165 (UNII-3)
Mode 14 TX N20 Mode / CH149,CH157,CH165 (UNII-3)
Mode 15 TX N40 Mode / CH151,CH159 (UNII-3)
Mode 16 TX AC80 Mode / CH155 (UNII-3)

Note:

(1) For radiated below 1GHz test, the 802.11a mode is found to be the worst case and recorded.
(2) The measurements for Maximum Average Output Power are tested, the worst case are A
Mode, N20 Mode, N40 Mode and AC80 Mode, only worst case was documented for other

Report No.: BTL-FCCP-6-1808C227
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3.3 TABLE OF PARAMETERS OF TEST SOFTWARE SETTING

During testing channel & power controlling software provided by the customer was used to
control the operating channel as well as the output power level. The RF output power selection
is for the setting of RF output power expected by the customer and is going to be fixed on the
firmware of the final end product

UNII-1
Test Software Version Dut labtool 2.0.0.89 Mar. 09, 2016
Frequency (MHz) 5180 5200 5240
A Mode 10 10 10
N20 Mode 10 10 10
AC20 Mode 6 6 6
Frequency (MHz) 5190 5230
N40 Mode 10 10
AC40 Mode 6 6
Frequency (MHz) 5210
AC80 Mode 6
UNII-2A
Test Software Version Dut labtool 2.0.0.89 Mar. 09, 2016
Frequency (MHz) 5260 5280 5320
A Mode 10 10 10
N20 Mode 10 10 10
AC20 Mode 6 6 6
Frequency (MHz) 5270 5310
N40 Mode 10 10
AC40 Mode 6 6
Frequency (MHz) 5290
AC80 Mode 6

Report No.: BTL-FCCP-6-1808C227
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UNII-2C
Test Software Version Dut labtool_2.0.0.89_Mar. 09, 2016
Frequency (MHz) 5500 5580 5700
A Mode 10 10 10
N20 Mode 10 10 10
AC20 Mode 6 6 6
Frequency (MHz) 5510 5550 5670
N40 Mode 10 10 10
AC40 Mode 6 6 6
Frequency (MHz) 5530
AC80 Mod 6
UNII-3
Test Software Version Dut labtool 2.0.0.89 Mar. 09, 2016
Frequency (MHz) 5745 5785 5825
A Mode 10 10 10
N20 Mode 10 10 10
AC20 Mode 6 6 6
Frequency (MHz) 5755 5795
N40 Mode 10 10
AC40 Mode 6 6
Frequency (MHz) 5775
AC80 Mode 6

Report No.: BTL-FCCP-6-1808C227

Page 15 of 382



3L

—— e —

3.4 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

B
Test Fixture EUT
1 A
L Fower Source
_2_ C D
| Test Fixture Notebook

3.5 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or

support units. The following support units or accessories were used to form a representative test
configuration during the tests.

Item Equipment Mfr/Brand Model/Type No. FCCID Series No.
A DC Power Source | TRUE-POWER GPC30300N N/A N/A
B Test Fixture N/A N/A N/A N/A
C Test Fixture N/A N/A N/A N/A
D Notebook Dell Inspiron 15-7559 N/A N/A
Item Shielded Type Ferrite Core Length Note
1 NO NO Im DC Cable
2 NO NO 10m RJ45 Cable
Report No.: BTL-FCCP-6-1808C227
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4. EMC EMISSION TEST
4.1 RADIATED EMISSION MEASUREMENT

4.1.1 RADIATED EMISSION LIMITS

In case the emission fall within the restricted band specified on 15.205(a), then the 15.209(a)
limit in the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MH2) (micorvolts/meter) (meters)
0.009~0.490 2400/F(kHz) 300
0.490~1.705 24000/F(kHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3
Frequencies o Band edge Harmonic
EIRP Limit (dBm)
(MHz) at 3m (dBuV/m) at 1.5m (dBpVv/m)
5150-5250 -27 68.3 74.3 (Note 3)
5250-5350 -27 68.3 74.3 (Note 3)
5470-5600
-27 68.3 74.3 (Note 3)

5650-5725
-27(Note 2) 68.3 74.3 (Note 3)
10(Note 2) 105.3 111.3(Note 3)

5725-5850
15.6(Note 2) 110.9 116.9(Note 3)
27(Note 2) 122.3 128.3(Note 3)

Note:
1. The following formula is used to convert the equipment isotropic radiated power (eirp) to field
10000004/ 30P

strength:E = uVv/m, where P is the eirp (Watts)

2. According to FCC 16-24,All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or
more above or below theband edge increasing linearly to 10 dBm/MHz at 25 MHz above or
below the band edge, and from 25MHz above or below the band edge increasing linearly to a
level of 15.6 dBm/MHz at 5 MHz above orbelow the band edge, and from 5 MHz above or
below the band edge increasing linearly to a level of 27dBm/MHz at the band edge.

r

d limit

FSlimit = FSmax —20log
3. \ T measure S 20log d limit/d measure=20log 3/1.5=6dB.

Report No.: BTL-FCCP-6-1808C227 Page 17 of 382
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4.1.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1GHz.

f. The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g. All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHZz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1GHz)

i. For the actual test configuration, please refer to the related Item —EUT Test Photos.

4.1.3 DEVIATION FROM TEST STANDARD
No deviation

4.1.4 TEST SETUP
(A)Radiated Emission Test Set-Up Frequency Below 1GHz

il

Ground Plane

|Receiver 1 Amp.

Report No.: BTL-FCCP-6-1808C227 Page 18 of 382
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(B) Radiated Emission Test Set-Up Frequency Above 1 GHz
Band edge

4 H
v0.7m -----
- )

0.8 m
! D 4 o2

Ground Plane

Harmonic

< > T-4m
1.5m i
1
[ EuT ] DE.L

A ! H

p.? m D
& )

0.8 m 1im
! D § o

Ground Plane
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(C) Radiated emissions below 30MHz

Metal Full Soldered Ground Plane

4.1.5 EUT OPERATING CONDITIONS

4.1.6 EUT TEST CONDITIONS
Temperature: 25°C  Relative Humidity: 60%

Spectrum Analyzer
! Receiver

RX Antenna

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: DC 13.5V

Report No.: BTL-FCCP-6-1808C227
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4.1.7 TEST RESULTS (9K TO 30MHz)
Please refer to the Appendix A

Remark:

(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below
the permissible value has no need to be reported.

(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB);

(3) Limit line = specific limits (dBuV) + distance extrapolation factor.

4.1.8 TEST RESULTS (BETWEEN 30 TO 1000 MHz)
Please refer to the Appendix B.

4.1.9 TEST RESULTS (ABOVE 1000 MHz)
Please refer to the Appendix C.

Remark:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.

Report No.: BTL-FCCP-6-1808C227 Page 21 of 382
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5.26dB SPECTRUM BANDWIDTH

5.1 APPLIED PROCEDURES / LIMIT

FCC Part15, Subpart E
. Frequency Range
Test Item Limit (MH2) Result
26 dB Bandwidth 5150-5250 PASS
26 dB Bandwidth 5250-5350 PASS
. . 5470-5600
Bandwidth 26 dB Bandwidth PASS
5650-5725
Minimum 500kHz 6dB
] 5725-5850 PASS
Bandwidth

5.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. | spectrum Parameters

Setting

Attenuation

Auto

Span Frequency

> 26dB Bandwidth

300 kHz(Bandwidth 20MHz)

RBW )
1MHz(Bandwidth 40MHz and 80MHz)
1MHz(Bandwidth 20MHZz)
VBW )
3MHz(Bandwidth 40MHz and 80MHz)
Detector Peak
Trace Max Hold
Sweep Time Auto

No deviation.

5.1.3 TEST SETUP

EUT

5.1.2 DEVIATION FROM STANDARD

c. Measured the spectrum width with power higher than 26dB below carrier

SPECTRUM

ANALYZER

Report No.: BTL-FCCP-6-1808C227
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5.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

5.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: DC 13.5V

5.1.6 TEST RESULTS
Please refer to the Appendix D.
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6. MAXIMUM AVERAGE OUTPUT POWER

6.1 APPLIED PROCEDURES /LIMIT

FCC Partl15, Subpart E
o Frequency Range
Test Item Limit (MH2) Result
Fixed:1 Watt (30dBm)
Mobile and portable: 5150-5250 PASS
250mW (24dBm)
Average Output 250mW (24dBm) 5250-5350 PASS
Power
5470-5600
250mW (24dBm) PASS
5650-5725
1 Watt (30dBm) 5725-5850 PASS
Note: The maximum e.i.r.p at anyelevation angle above 30 degrees as measured from the
horizon must not exceed 125mwW(21dBm)

No deviation.

6.1.3 TEST SETUP

EUT

6.1.1 TEST PROCEDURE

6.1.2 DEVIATION FROM STANDARD

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,
b. Test was performed in accordance with method of KDB 789033 DO02.

Power Meter

Temperature: 25°C

Relative Humidity: 60%

6.1.6 TEST RESULTS
Please refer to the Appendix E.

6.1.4 EUT OPERATION CONDITIONS

6.1.5 EUT TEST CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

Test Voltage: DC 13.5V

Report No.: BTL-FCCP-6-1808C227
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7. POWER SPECTRAL DENSITY TEST
7.1 APPLIED PROCEDURES / LIMIT
FCC Part15, Subpart E
Frequency
Test Item Limit Range Result
(MH2)
Other then Mobile and
portable:17dBm/MHz 5150-5250 PASS
Mobile and portable:11dBm/MHz
Power Spectral 11dBm/MHz 5250-5350 PASS
Density
5470-5600
11dBm/MHz PASS
5650-5725
30dBm/500kHz 5725-5850 PASS

8.1.1 TEST PROCEDURE

the block diagram below,

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in

b. | spectrum Parameter

Setting

Attenuation

Auto

Span Frequency

Encompass the entire emissions bandwidth (EBW) of the

signal
RBW = 1MHz.
VBW = 3MHz.
Detector RMS
Trace average 100 trace
Sweep Time Auto
Note:

1. For UNII-3, according to KDB publication 789033 D02 General UNII Test Procedures
New Rules v01r02, section II.F.5., it is acceptable to set RBW at 1MHz and VBW at 3MHz
if the spectrum analyzer does not have 500kHz RBW.

2. The value measured with RBW=1MHz is to be added with 10log(500kHz/1MHZz) which is
-3dB. For example, if the measured value is +10dBm using RBW=1MHz (that is
+10dBm/MHz), then the converted value will be +7dBm/500kHz.

Report No.: BTL-FCCP-6-1808C227
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7.1.1 DEVIATION FROM STANDARD

No deviation.

7.1.2 TEST SETUP

EUT SPECTRUM
ANALYZER

7.1.3 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

7.1.4 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 60% Test Voltage: DC 13.5V

7.1.5 TEST RESULTS
Please refer to the Appendix F.
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8. FREQUENCY STABILITY MEASUREMENT

8.1 APPLIED PROCEDURES / LIMIT

FCC Partl15, Subpart E
Test Item Limit Frequ?“r)chyz;? ange Result
5150-5250 PASS
5250-5350 PASS
Frequency Stability i@%ﬁ'gﬁg;’:}&g? 5470-5600 s
5650-5725
5725-5850 PASS

8.1.1 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below,

b. Spectrum Parameter Setting
Attenuation Auto
Span Frequency Entire absence of modulation emissions bandwidth
RBW 10 kHz
VBW 10 kHz
Sweep Time Auto

c. For the test extreme voltage , the lowest is 9V and the highest is 16V.
d. User manual temperature is -30°C~70°C.

8.1.2 DEVIATION FROM STANDARD

No deviation.
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8.1.3 TEST SETUP

8.1.4 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 4.1.5 unless otherwise a special
operating condition is specified in the follows during the testing.

8.1.5 EUT TEST CONDITIONS

Temperature: 25°C  Relative Humidity: 55% Test Voltage: DC 13.5V

8.1.6 TEST RESULTS
Please refer to the Appendix G.

Report No.: BTL-FCCP-6-1808C227 Page 28 of 382



3L

9. MEASUREMENT INSTRUMENTS LIST

Radiated Emission Measurement - 9kHz TO 30 MHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Loop Antenna EM EM-6876-1 230 Feb. 07, 2019
2 Cable N/A RG 213/U C-102 Jun. 01, 2019
3 | EMI Test Receiver R&S ESCI 100382 Mar. 11, 2019
Measurement EZ-EMC
4 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Measurement — 30 MHz TO 1000 MHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Antenna Schwarbeck VULB9160 9160-3232 Mar. 11, 2019
2 Amplifier HP 8447D 2944A09673 Aug. 11, 2019
3 Receiver Agilent N9038A MY52130039 Aug. 11, 2019
) LMR-400(30MHz-1
4 Cable emci GHz)(8m+5m) N/A May 25, 2019
5 Controller CT SC100 N/A N/A
6 Controller MF MF-7802 MF780208416 N/A
Measurement EZ-EMC
7 Software Farad Ver.NB-03A1-01 N/A N/A
Radiated Emission Measurement - Above 1 GHz
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Double Ridged ETS 3115 75789 Mar. 11, 2019
Guide Antenna
p | Broad-Band Hom | oo heck | BBHA 9170 9170319 Jun. 30, 2019
Antenna
3 Amplifier Agilent 8449B 3008A02274 Mar. 11, 2019
Microwave EMC
4 | Preamplifier With INSTRUMENT EMC2654045 980039 & HAO01| Mar. 11, 2019
Adaptor
5 Receiver Agilent N9038A MY52130039 Aug. 11, 2019
6 Controller CT SC100 N/A N/A
7 Controller MF MF-7802 MF780208416 N/A
8 Cable mitron B10-01-01-12M 18072744 Jul. 30, 2019
Measurement EZ-EMC
9 Software Farad Ver.NB-03A1-01 N/A N/A

Report No.: BTL-FCCP-6-1808C227
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Maximum Average Output Power Measurement
Item| Kind of Equipment | Manufacturer Type No. Serial No. | Calibrated until
EMC104-SM-SM-900
1 Cable emci 0(0.01GHz— N/A N/A
26.5GHz)
2 Power Sensor Agilent U2021XA MY53020007| Mar. 11, 2019
Measurement : EN301893v2.1.1
3 Software Keysight (V1.02.07) N/A N/A

Remark: "N/A” denotes no model name, serial no. or calibration specified.
All calibration period of equipment list is one year.
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10. EUT TEST PHOTOS

Radiated Measurement Photos

9KHz to 30MHz
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Radiated Measurement Photos

30MHz to 1000MHz
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Radiated Measurement Photos

1GHz to 18GHz
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Radiated Measurement Photos

18GHz to 40GHz
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APPENDIX A - RADIATED EMISSION (9KHZ TO 30MH2Z)
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Test Mode: TX Mode
Ant 0°
160.0  dBu¥/m
150
140
120
120
110
100
ag
80
70
60 v
50 ¥
40 b
a0
20
10
0.0
0.009 [MHz) 0,150
Reading Coarrect Measure-
No. Mk. Freg.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuv/m dB Detector
1 * 0.0156 3720 20.64 784 12374 6590 AVG
2 0.0293 28.50 19.86 4836 11827 6991 AVG
3 0.0571 22.40 19.39 4179 11247 -7068 AVG
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Test Mode: TX Mode |
Ant 0°

160.0  dBuV/m

150

140

130

120

1o

100

90

80

70

60

50

40

30

20

10

0.0

0.150 05 [MHz) 5 30.000

Reading Correct Measure-
No. Mk. Level Factor  ment Limit ~ Margin
dBuv dB dBuVim  dBuv/m dB Defector Comment

1 02185 2970 1711 4681 10082 5401 AVG

2 06238 31.80 16.92 4872 7170 -2298 QP

3 22486 37.70 16.96 54 66 6954 1488 QP
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Test Mode: TX Mode
Ant 90°

160.0  dBu¥/m

150

140

130

120

110

100

a0

80

70

60

50 w

40

30

20

10

0.0

0.009 [MHz] 0.150
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector

10 0.0256 38.60 19.93 5853 11944 6091 AVG
2 0.0390 28.70 19.70 4840 11578 6738 AVG
3 0.0570 2620 19.39 4559 11249 6690 AVG
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Test Mode:

TX Mode

160.0 d

Bu¥/m

Ant 90°

150
140
130
120
1o
100
a0
a0
70

30
20
10

1]
a0

x
40

0.0
0.150 05 [MHz] 5 30.000
Reading Correct Measure- )
No. Mk. Freg.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuVim dB Detector Comment
1 0.2378 26.90 17.08 4398 100.08 -56.10 AVG
2 22132 3710 16.98 5408 6954 -1546 QP
3 3.6225 28.40 16.04 44 44 69.54 -2510 QP
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APPENDIX B - RADIATED EMISSION (30MHZ TO 1000MHZ)
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Test Mode:

UNII-1/TX A Mode 5180 MHz

80 dBuVim

Vertical

I
.
3 X 6
2 I M — S
1
>f 4Ly l i M
M WYL
U\‘V.«WW WW
0
3000 127 00 224 00 32100 418.00 51500 612,00 F09.00 806 00 100000
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 31.4550 36.00 -15. 02 20.98 40. 00 -19. 02 Peak

P 148. 3400 34.71 -11.59 23.12 43.50 -20.38 Peak

3 445.6450 37.03 -7.58 29.45 46. 00 -16. 55 Peak

4 * 544.5850 39. 20 -5.80 33.40 46. 00 -12.60 Peak

5 800. 1800 29. 46 -1.04 28.42 46. 00 -17.58 Peak

6 960. 2300 29. 37 1.17 30.54 54. 00 -23.46 Peak
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Test Mode: UNII-1/TX A Mode 5180 MHz ‘
Horizontal
80 dBuVim
I
40 I
I
I . 6
3 WN\MM”“ by
2
MW T
MLH J"}
i
0
30,00 127 00 224 00 32100 418.00 21500 61200 70900 80600 100000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 148. 3400 31. 24 -11.59 19. 65 43.50 -23.85 Peak
2 221.5750 35. 87 -14. 86 21.01 46.00 -24.99 Peak
3 346.7049 34.91 -11.03 23. 88 46.00 -22.12 Peak
4 445.6450 35.99 -7.58 28.41 46.00 -17.59 Peak
5 * 841.4050 31.48 -1.69 29.79 46.00 -16.21 Peak
6 962.1700 29. 35 1.12 30. 47 54.00 -23.53 Peak
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Test Mode: UNII-1/TX A Mode 5200 MHz ‘
Vertical
80 dBuVim
I
. N
3 5 6
) 2 L WWM
)f | . ,“‘#jwf] r‘“‘r*u-“‘“"“ F
WL« N M
i
0
3000 127 00 224 00 32100 418,00 51500 612,00 T09.00 806 .00 1000.00
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 31.4550 36.67 -15. 02 21.65 40. 00 -18. 35 Peak
P 148. 3400 34.71 -11.59 23.12 43.50 -20.38 Peak
3 445.6450 37. 03 -7.58 29. 45 46. 00 -16. 55 Peak
4 * 544.5850 39. 20 -5.80 33.40 46. 00 -12.60 Peak
5 800. 1800 29. 46 -1.04 28.42 46. 00 -17.58 Peak
6 960. 2300 29. 37 1.17 30.54 54. 00 -23.46  Peak
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Test Mode: UNII-1/TX A Mode 5200 MHz ‘
Horizontal
80 dBuVim
I
.
‘ 5 S
y L WWM M b
2
1 J«\LMW e b “""“‘""LMMMW
' MM W
i
0
30,00 127 00 224 00 32100 418.00 21500 61200 70900 80600 100000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 148. 3400 30. 46 -11.59 18. 87 43.50 -24.63 Peak
2 221.5750 35.09 -14. 86 20.23 46.00 -25.77 Peak
3 346.7049 34.70 -11.03 23. 67 46.00 -22.33 Peak
4 445.6450 35. 08 -7.58 27.50 46.00 -18.50 Peak
5 801. 1500 30.12 -1. 06 29. 06 46.00 -16.94 Peak
6 * 947.1350 29. 68 1.29 30.97 46.00 -15.03 Peak
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Test Mode: UNII-1/TX A Mode 5240 MHz
Vertical
80 dBuVim
10 []
] 6

X
T " MJWW

e WWM

I

I

i
M.I.WM-

g
0
3000 127 00 224 00 32100 418,00 51500 612,00 T09.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 31.4550 36.17 -15. 02 21.15 40. 00 -18.85 Peak
P 148. 3400 34. 40 -11.59 22.81 43.50 -20.69 Peak
3 445. 6450 36. 50 -7.58 28.92 46. 00 -17.08 Peak
4 * 544.5850 37.43 -5.80 31.63 46. 00 -14. 37 Peak
5 792.4200 30.01 -1.50 28.51 46. 00 -17.49 Peak
6 928.2200 29.75 0.53 30. 28 46. 00 -15.72 Peak
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Test Mode: UNII-1/TX A Mode 5240 MHz ‘
Horizontal
80 dBuVim
I
.
6
3 4 WWM
2 M
1 ' Jih e MﬂMﬁMMhﬁ“
y M$HMFAUWW
0
30,00 127 00 224 00 32100 418.00 21500 61200 70900 80600 100000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 162. 4050 28.72 -10.74 17.98 43.50 -25.52 Peak
2 346.7049 32. 06 -11.03 21.03 46. 00 —24.97 Peak
3 544.5850 30. 17 -5.80 24. 37 46. 00 -21.63 Peak
4 699. 7849 29. 25 -2.76 26. 49 46. 00 -19.51 Peak
5 841.4050 31.10 -1.69 29.41 46. 00 -16.59 Peak
6 * 941. 8000 29. 22 1.08 30. 30 46. 00 -15.70 Peak
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Test Mode: UNII-2A/TX A Mode 5260 MHz ‘
Vertical
80 dBuVim
I
.
6
: 1 > w“}(m‘\vw
1 2 ]\ MWWW
¥ LW
MWWWT o
M\« | IW
AR
0
3000 127 00 224 00 32100 418,00 51500 612,00 T09.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 31.4550 36.68 -15. 02 21. 66 40. 00 -18. 34 Peak
P 148. 3400 33.75 -11.59 22.16 43.50 -21. 34 Peak
3 445.6450 37. 06 -7.58 29. 48 46. 00 -16. 52 Peak
4 * 544.5850 37.58 -5.80 31.78 46. 00 -14. 22 Peak
5 800. 1800 29. 38 -1.04 28. 34 46. 00 -17.66 Peak
6 942. 2850 29. 80 1.10 30.90 46. 00 -15.10 Peak
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Test Mode: UNII-2A/TX A Mode 5260 MHz ‘
Horizontal
80 dBuVim
I
40 I
I
_I_ o 6
A 3
3 T | WWWM
1 2 MLMWMWJ"NN‘ g MW
hﬂﬂquwﬁww&%hﬁﬂ“ijb%wﬁ%h
0
30,00 127 00 224 00 32100 418.00 21500 61200 70900 80600 100000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 148. 3400 29. 97 -11.59 18. 38 43.50 -25.12 Peak
2 247.7650 34. 14 -14. 38 19.76 46.00 -26.24 Peak
3 346. 7049 35. 35 -11.03 24.32 46.00 -21.68 Peak
4 445.6450 34. 80 -7.58 27.22 46.00 -18.78 Peak
5 831.7050 32. 84 -1.53 31.31 46.00 -14.69 Peak
6 * 946. 1650 30. 17 1. 26 31.43 46.00 -14.57 Peak
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Test Mode:

UNII-2A/TX A Mode 5280MHz

20.0

dBuY /m

Vertical

0

G0

i}

20

20

0

4u—|—|

l]-umcm]n 127.00 224.00 321.00 412.00 515.00 612.00 709.00 906.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq.  Level Factor ~ ment  Limit Margin
MHz dBuV dB dBuVim dBuVim dB Detector Comment
1 31.455 3525 -15.02 2023 4000 1977 peak
2 148.340 3416 -1159 2257 4350 -2093 peak
3 445 645 36.51 -7 57 2894 4600 -17.06 peak
4" 544 585 37.35 -5.80 3155  46.00 -1445 peak
5 817.640 3011 -1.32 2879 4600 1721 peak
6 948.590 28.82 1.35 3017  46.00 -1583 peak
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Test Mode: UNII-2A/TX A Mode 5280MHz |

Horizontal
20.0 dBuV/m

0

1]

50

40

a0

20

10

00

30.000 127.00 224 00 321.00 418.00 515.00 612.00 J09.00 806_00 1000.00 HH=z

Reading Correct Measure- )
Na. Mk. Freq. Level Factor ment Limit  Margin

MHz dBuv dB dBuVim dBuV/im dB Detector Comment
221575 3679 -14.86 2193 4600 -2407 peak
346.705 3463 -11.03 23.60 46.00 -2240 peak
445645 3481 -1.57 2724 4600 -1876 peak
702.210 30.18 -2.80 27.36 46.00 -18.864 peak
* 841.405 3280 -1.69 3111 4600 -1489 peak
941.800 29.31 1.07 30.38 4600 -15862 peak

| | s | M| =
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Test Mode: UNII-2A/TX A Mode 5320 MHz ‘
Vertical
80 dBuVim
I
40 I
I R
; i WM
2 W
1
M WWM At
i
wwu
0
30,00 127 00 224 00 32100 418.00 21500 61200 70900 80600 100000
{(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 31.4550 36.23 —-15.02 21.21 40. 00 -18.79 Peak
2 148. 3400 34.13 -11.59 22.54 43. 50 -20. 96 Peak
3 445. 6450 35. 62 -7.58 28. 04 46. 00 -17. 96 Peak
4 * 544_5850 38.58 -5.80 32.78 46. 00 -13. 22 Peak
5 810. 3650 30. 31 -1.20 29.11 46. 00 -16. 89 Peak
6 965. 0800 29.93 1.056 30.98 54.00 -23.02 Peak
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Test Mode: UNII-2A/TX A Mode 5320 MHz \
Horizontal
80 dBuVim
I
10 F"______J
] 5 6

3

S

b

2
Wﬂnt d
Pyt
0
3000 127 00 224 00 32100 41800 51500 612,00 T09.00 806.00 1000.00
{MHz)
No. Frea. [esol™® Forter' meas™®  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 148. 3400 31. 19 -11.59 19. 60 43.50 -23.90 Peak
2 247.2800 35.41 -14.39 21.02 46. 00 -24.98 Peak
3 346. 7049 34. 38 -11.03 23. 35 46. 00 —-22.65 Peak
4 445. 6450 34. 31 -7.58 26.73 46. 00 -19. 27 Peak
5 832.1900 31. 88 -1.54 30. 34 46. 00 -15. 66 Peak
6 * 948. 1050 29.29 1.33 30. 62 46. 00 -15.38 Peak
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Test Mode: UNII-2C/TX A Mode 5500 MHz |
Vertical
80 dBuVim
I
40 I
1
. 6
3 s ] e
| ke
1 2 T MMJM%M%WNMIAWM”WWﬂﬁ#MﬁMﬁ%ﬁWWNMWM
ki | T ‘ b
W YL
Mwm I .'||||l~/LH
o
0
3000 127 00 224 00 32100 418,00 51500 612,00 FO9.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 31.4550 37.73 -15. 02 22.71 40.00 -17.29 Peak
P 148. 3400 33. 20 -11.59 21.61 43.50 -21.89 Peak
3 445. 6450 36. 33 -7.58 28.75 46.00 -17.25 Peak
4 * 544.5850 37.43 -5.80 31.63 46.00 -14.37 Peak
5 814.7300 29. 89 -1.27 28. 62 46.00 -17.38 Peak
6 922.8850 30.50 0.32 30.82 46.00 -15.18 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-2C/TX A Mode 5500 MHz |
Horizontal
80 dBuVim
I
.
6
3 4 5 WWWM
2 WWM
1 T W W
MW vt
MW”M
0
30,00 127 00 224 00 32100 418.00 21500 61200 70900 80600 100000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 148. 3400 30. 74 -11.59 19. 15 43.50 -24.35 Peak
2 247.2800 34.79 -14. 39 20.40 46. 00 -25.60 Pealk
3 346. 7049 35. 26 -11. 03 24.23 46.00 -21.77 Peak
4 445. 6450 32. 74 -7.58 25.16 46. 00 —-20. 84 Peak
5 701.2400 29.71 -2.78 26. 93 46.00 -19.07 Peak
6 * 943.7400 28.99 1. 16 30. 15 46.00 -15.85 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-2C/TX A Mode 5580 MHz |
Vertical
80 dBuVim
I
40 I
1
—I 4 6
1 > MMWMW
) M |
o LLMMM
i
0
3000 127 00 224 00 32100 418,00 51500 612,00 T09.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 31.4660 36.78 —15. 02 21.76 40. 00 -18. 24 Peak
P 148. 3400 32. 97 -11.59 21. 38 43.50 -22.12 Peak
3 445. 6450 36. 15 -7.58 28.57 46. 00 —-17. 43 Peak
4 * 544.5850 37. 08 -5.80 31.28 46.00 -14.72 Peak
5 698. 3300 29. 83 -2.83 27. 00 46.00 -19.00 Peak
6 921.9150 30.53 0.28 30.81 46.00 -15.19 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-2C/TX A Mode 5580 MHz |
Horizontal
80 dBuVim
I
40 |__I
—

L=]

]TL[

T

WMW

LR

b, | MMW
My

0
30,00 127 00 224 00 32100 418.00 51500 61200 F09.00 80600 100000
{(MHZ)
No. Frea. [oaci"® porrect [leetMT® Limit Marsin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 148. 3400 29. 23 -11.59 17. 64 43.50 -25. 86 Peak
2 346.7049 33.63 -11.03 22.60 46. 00 -23.40 Pealk
3 445. 6450 35.73 -7.58 28. 15 46. 00 -17.8b Peak
4 544. 5850 30.70 -5.80 24.90 46. 00 -21.10 Peak
5 * 811. 8200 29. 65 -1.22 28.43 46. 00 -17.57 Peak
6 960. 7150 28.76 1. 15 29.91 54.00 -24.09 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-2C/TX A Mode 5700 MHz |
Vertical
80 dBuVim
I
40 I
1
I ) )
T ¢ T
! 2 WW s
M MW&WWﬁ.
o\% 1 IWJH M
%“ww
0
3000 127 00 224 00 32100 418,00 51500 612,00 FO9.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 31.4550 35.70 -15. 02 20. 68 40.00 -19.32 Peak
P 148. 3400 32. 22 -11.59 20. 63 43.50 -22.87 Peak
3 * 544.5850 36. 85 -5. 80 31.05 46.00 —-14.95 Peak
4 683. 2950 31. 04 -3. 56 27.48 46.00 -18.52 Peak
5 841.4050 31.68 -1.69 29. 99 46.00 -16.01 Peak
6 935.0100 29. 32 0.81 30.13 46.00 -15.87 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-2C/TX A Mode 5700 MHz |
Horizontal
80 dBuVim
I
40 I
1
. 6
i S &
&%vawwhmeWWwﬁw
3 T iy, o
TR W it
by, | @MW
d
0
3000 127 00 224 00 32100 41800 51500 612,00 FO9.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 148. 3400 29.52 -11.59 17.93 43.50 -25.57 Peak
P 221.5750 32.77 -14. 86 17.91 46.00 -28.09 Peak
3 346.7049 31.91 -11.03 20. 88 46.00 -25.12 Peak
4 445.6450 33. 77 -7.58 26. 19 46.00 -19.81 Peak
5 665. 3500 32.73 -4._43 28. 30 46.00 -17.70 Peak
6 * 954.4100 29. 57 1. 31 30.88 46.00 -15.12 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-3/TX A Mode 5745 MHz |
Vertical
80 dBuVim
1
]
3 y 5 |6
! I Lol i
b, M
'\W‘"
0
3000 127 00 224 00 32100 418,00 51500 612,00 T09.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 31.4550 35.11 -15. 02 20.09 40. 00 -19.91 Peak
2 143. 0050 36. 87 -11.91 24.96 43. 50 —18.54 Peak
3 445. 6450 35.42 -7.58 27. 84 46. 00 -18. 16 Peak
4 * 544_5850 37.18 -5.80 31. 38 46. 00 —-14. 62 Peak
5 841.4050 31.18 -1.69 29.49 46. 00 —-16. 51 Peak
6 935. 0100 29. 33 0.81 30. 14 46. 00 —15. 86 Peak
Report No.: BTL-FCCP-6-1808C227 Page 60 of 382
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Test Mode: UNII-3/TX A Mode 5745 MHz |
Horizontal
80 dBuVim
I
40 I
I
. 6
4
2 > T
1 T T ’WWMW
b, | WM
"MW'
0
30,00 127 00 224 00 32100 418.00 21500 61200 F09.00 80600 100000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 148. 3400 30. 22 -11.59 18. 63 43. 50 -24.87 Peak
2 346.7049 35. 27 -11.03 24. 24 46. 00 -21.76 Pealk
3 445. 6450 33. 35 -7.58 2b. 77 46. 00 -20.23 Peak
4 696. 8750 29. b8 -2.90 26. 68 46. 00 -19. 32 Peak
5 * 841.4050 29.71 -1.69 28.02 46. 00 -17.98 Peak
6 965. 0800 29.43 1.056 30. 48 54.00 -23.52 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-3/TX A Mode 5785 MHz |
Vertical
80 dBuVim
I
.
3 ; o
N ARV
1 2 ]( WW hpmbiterbolr
| M hfesipl “,J;}‘« oy
M ] WWW
W
0
3000 127 00 224 00 32100 418,00 51500 612,00 T09.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 31.4550 37.74 -15. 02 22.72 40.00 -17.28 Peak
P 148. 3400 33. 99 -11.59 22.40 43.50 -21.10 Peak
3 445. 6450 36. 67 -7.58 29. 09 46.00 -16.91 Peak
4 * 544.5850 37. 96 -5.80 32.16 46.00 -13.84 Peak
5 643. 5250 32.42 -5.32 27.10 46.00 -18.90 Peak
6 952.4700 29. 64 1.35 30.99 46.00 -15.01 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-3/TX A Mode 5785 MHz |
Horizontal
80 dBuVim
I
40 I
I
. 6
4 5 B
2 > M WWWWMWM
1 1 LA A
| WM
0
30,00 127 00 224 00 32100 418.00 21500 61200 70900 80600 100000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 148. 3400 30. 16 -11.59 18. 57 43.50 -24.93 Peak
2 221.5750 36. 20 -14. 86 21. 34 46.00 -24.66 Peak
3 346.7049 34. 84 -11.03 23.81 46.00 -22.19 Peak
4 445. 6450 34. 24 -7.58 26. 66 46.00 -19.34 Peak
5 697.8449 30. 17 -2.85 27. 32 46.00 -18.68 Peak
6 * 950. 0450 29. 90 1.41 31.31 46.00 -14.69 Peak

Report No.: BTL-FCCP-6-1808C227

Page 63 of 382



3L

GA

=
R

=3 T

4

Test Mode: UNII-3/TX A Mode 5825 MHz |
Vertical
80 dBuVim
I
a0 —1I
1
I 5 6
2 : i WMW
3
| T \ . m}vl '
w WP
LLMHl waMWMMM
|
0
3000 127 00 224 00 32100 418,00 51500 612,00 T09.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 35.8200 36.78 -14.97 21.81 40.00 -18.19 Peak
P 145. 4299 38. 64 -11.77 26. 87 43.50 -16.63 Peak
3 348. 6450 35. 67 -11. 06 24.61 46.00 -21.39 Peak
4 445.6450 37. 09 -7.58 29.51 46.00 -16.49 Peak
5 * 544.5850 37.63 -5.80 31.83 46.00 -14.17 Peak
6 841.4050 33. 43 -1.69 31.74 46.00 -14.26 Peak

Report No.: BTL-FCCP-6-1808C227
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Test Mode: UNII-3/TX A Mode 5825 MHz |
Horizontal
80 dBuVim
I
40 I
1
. 6
1 prrE ey
5 A
M W.‘.},& WW
W
0
3000 127 00 224 00 32100 41800 51500 612,00 FO9.00 806 .00 1000.00
{MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 148. 3400 30. 37 -11.59 18.78 43.50 -24.72 Peak
P 247.2800 34.95 -14. 39 20. 56 46.00 -25.44 Peak
3 346.7049 32.77 -11.03 21.74 46.00 -24.26 Peak
4 445. 6450 33. 65 -7.58 26. 07 46.00 -19.93 Peak
5 * 828. 7950 29.93 -1.49 28. 44 46.00 -17.56 Peak
6 960. 2300 29. 87 1. 17 31.04 54.00 -22.96 Peak

Report No.: BTL-FCCP-6-1808C227
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APPENDIX C - RADIATED EMISSION (ABOVE 1000MHZ)

Report No.: BTL-FCCP-6-1808C227 Page 66 of 382
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz

Vertical

130 dBuVim

/f/‘“”\

}

2

e

30
513000 514000 515000 5160.00 5170.00 518000 5190.00 5200.00 521000 523000
{(MHZ)
No. Frea.  [eac(™® [orTect  JeetMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 35.70 14. 32 50. 02 74.00 -23.98 Peak
2 5150. 0000 27. 85 14. 32 42. 17 54. 00 -11.83 AVG
3 * 5176. 7500 82. 27 14. 39 96. 66 68. 30 28. 36 Peak No Limit
4 5177.7000 75.15 14. 39 89. 54 999.00 -909.46 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX A Mode 5180 MHz

130 dBuVim

Vertical

g oS R R VYT e e e A
“)‘I‘MUHMM‘HM'{JW
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 17736. 5000 36.58 16. 97 53.55 80.00 -26.45 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz
Vertical
130 dBuVim
80

L |

WWW‘M

W 1 . r] o \hﬂ ,\# " h,ﬁh‘m‘r“u‘_lwﬂw

30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25552, 2500 39. 16 17.27 56.43 74.30 -17.87 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz
Vertical
130 dBuVim
® | |
1
b vw"w*"-"m
N LY P T RTINS
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39345. 2500 39. 16 14. 66 53.82 74.30 -20.48 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz

Horizontal

130 dBuVim

-

S

|

M s SR R PRE PP S p——
30
513000 514000 515000 5160.00 5170.00 518000 5190.00 5200.00 521000 523000
{(MHZ)
No. Frea.  [eac(™® [orTect  JeetMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 35. 39 14. 32 49.71 74.00 -24.29 Peak
2 5150. 0000 27. 33 14. 32 41. 65 54. 00 -12. 35 AVG
3 5182. 8000 70. 52 14. 41 84. 93 999.00 -914.07 AVG No Limit
4 * 5183. 4500 77.19 14.41 91. 60 68. 30 23.30 Peak No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz

Horizontal

130 dBuVim

fod " "MM
WWWMW [ i
JJu J lllll }IH.:J’\A.'L J.NMMJW'\W
(PRI
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17949. 0000 35.72 17.62 53.34 80.00 -26.66 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5180 MHz
Horizontal
130 dBuVim
® | 1
1
PR SR
J PETTTSPUN TV | AR EF Y m ..hWLM«WW
e T G (U e
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25531. 0000 38.99 17.29 56. 28 74.30 -18.02

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5180 MHz
Horizontal
130 dBuVim
80
| | |
1
Aot
i A, MVA b 1o sl et b MM“WM " M
g ¥ TIALCYIY R il gL S LA Tty
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
No. Frea  foadine Comeot Meemwre iy s
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39554. 5000 35.83 15. 34 51.17 74.30 -23.13 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim
1><
| 1
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5196. 9500 74. 68 14. 45 89.13 999.00 -909.87 AVG No Limit
2 % 5197.9500 81. 44 14. 45 95. 89 68. 30 27.59 Peak No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim
80

] WWWWWWW e
I’EMAM_.VJMLW

30

100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00

{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 17974. 5000 36. 30 17.69 53.99 80.00 -26.01 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axi

s: X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim
® | 1
1
| T e b e A WMMM
\MWM*‘WN
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25539. 5000 39.17 17.28 56.45 74.30 -17.85

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Vertical
130 dBuVim
® ] |
1
T A e
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39561. 2500 37.97 15.35 53.32 74.30 -20.98 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
130 dBuVim
1
4

| |
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5196. 7000 80. 49 14. 44 94. 93 68. 30 26. 63 Peak No Limit
2 5202. 6500 72. 42 14. 46 86. 88 999.00 -912.12 AVG No Limit

Report

No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
130 dBuVim
* Mo N I .
1
- Mh:M
it R N 7Y P Y M e e e el
ML. L | iy s
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 18000. 0000 35.76 17.77 53.53 80.00 -26.47 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
130 dBuV/m
80

I PPN PO TRRNRPERN MR | ') QUL W)
el ripd? t

K B

ooy W

WW‘MW WA At

30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25599. 0000 38.97 17.21 56.18 74.30 -18.12

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5200 MHz
Horizontal
130 dBuVim
80
| | |
1
WMWW
n M AUMIL_ \ | P T IJ.AW.MMJW*\MMLMM
hLT g LA WTWW"M L e d e
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
No Froq  fexdine fomect Memsure iii arpin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39709. 7500 34.77 15. 44 50.21 74.30 -24.09 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240 MHz
Vertical
130 dBuVim
>
2
® /f\/\ /&\\
| |
L 1
30
519000 520000 521000 5220.00 5230.00 524000 525000 5260.00 527000 520000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5236. 9000 81. 33 14.55 95. 88 68. 30 27.58 Peak No Limit
2 5242.5500 73.58 14. 57 88.15 999.00 -910.85 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240 MHz
Vertical
130 dBuVim
* MU S | . LT 1
1
A MHM
| R EVS e e E i
Jh’l. JN\- .A.A\NMW
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
MHz)
Readi C t M .. .
No. Freq  foadine Commect Memmwre iy g
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17932. 0000 36.12 17. b6 53.68 80. 00 -26. 32 Peak
Report No.: BTL-FCCP-6-1808C227 Page 84 of 382



3L

GN
©p
R

b A it

(.

Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240 MHz
Vertical
130 dBuVim
® | 1
1
W bt o
e e WWM
WWWWM’WY ML A
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25535. 2500 39. 31 17.28 56. 59 74.30 -17.71

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX A Mode 5240 MHz
Vertical
130 dBuVim
® ] |
1
el P g
oAb s o -t b,
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 40000. 0000 37.69 15.62 53.31 74.30 -20.99 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240 MHz
Horizontal
130 dBuVim
2
X
1
| 1
30
519000 520000 521000 522000 523000 524000 525000 526000 527000 529000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5237. 7500 71. 47 14. 56 86. 03 999.00 -912.97 AVG No Limit
2 % 5237.9000 78. 62 14.56 93.18 68. 30 24. 88 Peak No Limit

Report No.: BTL-FCCP-6-1808C227 Page 87 of 382
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX A Mode 5240 MHz

130 dBuVim

Horizontal

, . " M
JL W\"'W WWWMMMWW T AT
M‘lhm*&h 'lﬁ"\'*vru' MW
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17966. 0000 35.83 17.67 53.50 80.00 -26.50 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX A Mode 5240 MHz
Horizontal
130 dBuV/m
80

4 i, W"“"’M s Lo A A e

Wwwv i T ki C o

30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25586. 2500 40. 86 17.23 58.09 74.30 -16.21

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX A Mode 5240 MHz
Horizontal
130 dBuVim
80
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
(MHzZ)
No. Froa  [Keadine (orrest Measure liniy Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 38940. 2500 38. 39 13.18 51.57 74. 30 -22.73 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Vertical
130 dBuVim
3
=
4

X /
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2 _— (W
WWM
30
513000 514000 515000 5160.00 5170.00 518000 5190.00 5200.00 521000 523000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 33. 66 14. 32 47. 98 74. 00 -26. 02 Peak
2 5150. 0000 27.51 14. 32 41. 83 54.00 -12. 17 AVG
3 * 5176. 2500 81. 80 14. 39 96. 19 68. 30 27.89 Peak No Limit
4 5177.4500 74. 64 14. 39 89. 03 999.00 -909.97 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode:

UNII-1/ TX N20 Mode 5180 MHz

130 dBuVim

Vertical

L Ltk ' J«M
MWMWWMMW e I e
M“M M J\l JM. J'I"w'".\ i, ‘..“.*M
Wbl ™
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17991. 5000 35.75 17.74 53.49 80.00 -26.51 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Vertical
130 dBuVim
80
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25696. 7500 39.19 17.10 56.29 74.30 -18.01 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Vertical
130 dBuVim
® ] |
1
aunqu P ‘”"r‘“-.h'ﬁ,._,"h Ymm_ﬁw
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39770. 5000 37.52 15.48 53.00 74.30 -21.30 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz

Horizontal

130 dBuVim

o

L\M“M

P ST PRIy TEIP N P
30
513000 514000 515000 5160.00 5170.00 518000 5190.00 5200.00 521000 523000
{(MHZ)
No. Frea.  [eac(™® [orTect  JeetMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 33. 47 14. 32 47.79 74.00 -26. 21 Peak
2 5150. 0000 27. 03 14. 32 41. 35 54. 00 -12. 65 AVG
3 5182. 3000 71. 21 14. 41 8b. 62 999.00 -913.38 AVG No Limit
4 * 5185. 5500 77.98 14.41 92. 39 68. 30 24.09 Peak No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Horizontal
130 dBuVim
* Mo N I .
| L xM
WWWWWWW R
J|| | 1 ﬂ m""\l M.MWVM
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100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17991. 5000 36. 88 17.74 54.62 80.00 -25.38 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Horizontal
130 dBuV/m
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25599. 0000 40.00 17.21 57.21 74.30 -17.09 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5180 MHz
Horizontal
130 dBuVim
® ] |
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39318. 2500 35.65 14.54 50.19 74.30 -24.11 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
#
1
| |
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5197. 5500 73. 89 14. 45 88. 34 999.00 -910.66 AVG No Limit
2 % 5197. 7500 81.43 14. 45 95. 88 68. 30 27.58 Peak No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
80
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e

WW WWWWMM
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hilbiine

30

100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17745. 0000 37.24 17.00 54.24 80.00 -25.76 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
® | 1
1
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 26487. 2500 38. 88 17.99 56. 87 74.30 -17.43 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Vertical
130 dBuVim
® ] |
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39979. 7500 38.01 15.61 53.62 74.30 -20.68 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuVim
1
X
2
| |
30
515000 516000 517000 5180.00 5190.00 520000 521000 522000 523000 525000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5197. 3000 79. 36 14. 45 93. 81 68. 30 25.51 Peak No Limit
2 5202. 3000 72. 33 14. 46 86.79 999.00 -912.21 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuVim
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100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17736. 5000 36.02 16. 97 52.99 80.00 -27.01 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuV/m
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25594. 7500 39.54 17.22 56.76 74.30 -17.54

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N20 Mode 5200 MHz
Horizontal
130 dBuV/m
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)

No Fro  feadine Comect Memmre i argin

MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39865. 0000 35.76 15.54 51.30 74.30 -23.00 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Vertical
130 dBuVim
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{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5241.9000 80. 74 14. 57 95. 31 68. 30 27.01 Peak No Limit
2 5242. 3000 73.40 14.57 87.97 999.00 -911.03 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

L

Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Vertical
130 dBuVim
80
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100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17915. 0000 35.67 17.51 53.18 80.00 -26.82 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Vertical
130 dBuVim
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25565. 0000 39.23 17.25 56.48 74.30 -17.82 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Vertical
130 dBuVim
® | |
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A Pk e g s
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39858. 2500 37.65 15.53 53.18 74.30 -21.12 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Horizontal
130 dBuVim
1
4

) el

WMM
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519000 520000 521000 522000 523000 524000 525000 526000 527000 529000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5237.4500 79.72 14. 56 94.28 68. 30 25.98 Peak No Limit
2 5242. 3000 71.96 14.57 86.53 999.00 -912.47 AVG No Limit

Report No.: BTL-FCCP-6-1808C227 Page 111 of 382
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Orthogonal Axis: |X

Test Mode:

UNII-1/ TX N20 Mode 5240 MHz

130 dBuVim

Horizontal

1 ,..JM
MWMWMWM MR Py Pl 0
L A b ._._)J\I.NJM e,
MIW T TR
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17983. 0000 35.57 17.72 53.29 80.00 -26.71 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Horizontal
130 dBuVim
® | 1
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25042. 2500 40. 36 17.05 57.41 74.30 -16.89

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N20 Mode 5240 MHz
Horizontal
130 dBuVim
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39763. 7500 35.53 15. 47 51.00 74.30 -23.30 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
3
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e
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500000 511000 513000 515000 5170.00 519000 521000 523000 525000 529000
{(MHZ)
No. Frea.  [eac(™® [orTect  JeetMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5150. 0000 36. 59 14. 32 50.91 74.00 -23.09 Peak
2 5150. 0000 29. 14 14. 32 43. 46 54. 00 -10.54 AVG
3 * 5177.4000 77.75 14. 39 92. 14 68. 30 23. 84 Peak No Limit
4 5184. 8000 70.52 14.41 84. 93 999.00 -914.07 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz

130 dBuVim

Vertical

MMWMWWM«MW A, fr
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30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17881. 0000 36. 35 17.41 53.76 80.00 -26.24 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25539. 5000 39.72 17.28 57.00 74.30 -17.30 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Vertical
130 dBuVim
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39858. 2500 36.13 15.53 51. 66 74.30 -22.64 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
130 dBuV/m
4
3
80 |

-

I

S

| | N —— MWWM
30
500000 511000 513000 515000 5170.00 519000 521000 523000 525000 529000
{(MHZ)
No. Frea.  [eac(™® [orTect  JeetMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 5150. 0000 35. 49 14. 32 49. 81 74.00 -24.19 Peak
2 5150. 0000 28. 07 14. 32 42.39 54. 00 -11.61 AVG
3 5194. 6000 67. 84 14. 44 82. 28 999.00 -916.72 AVG No Limit
4 * 5195. 4000 75. 83 14. 44 90. 27 68. 30 21.97 Peak No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz

130 dBuVim

Horizontal
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100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17889. 5000 35.87 17. 44 53.31 80.00 -26.69 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
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18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25539. 5000 40.10 17.28 57.38 74.30 -16.92 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5190MHz
Horizontal
130 dBuVim
® ] |
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26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39925. 7500 35.23 15.57 50. 80 74.30 -23.50 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis:

X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
130 dBuVim
1
X
pd
80 (r\/)ﬁr“\w\\
| |
30
513000 515000 517000 5190.00 521000 523000 525000 527000 529000 533000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5225. 1000 77.09 14. 52 91.61 68. 30 23.31 Peak No Limit
2 5225. 4000 69. 66 14.52 84.18 999.00 -914.82 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
130 dBuVim
* Mo N I .
1
. L
MWMWMMWMM [ R e
1 AMJKLMJW.ILA‘.« «Mw
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17770. 5000 36.58 17.07 53.65 80.00 -26.35 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
130 dBuVim
® | 1
1
WMWW
WWWW T e e Caas
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25535. 2500 40.62 17.28 57.90 74.30 -16.40 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Vertical
130 dBuVim
® | |
1
M‘W M‘ll‘!llllm i
MMMMWWWWW“W W it
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39898. 7500 36.87 15.56 52.43 74.30 -21.87 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
130 dBuVim
1
2
i |
P T O S \MWW
30
513000 515000 517000 5190.00 521000 523000 525000 527000 529000 533000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5223. 1000 75. 93 14. 52 90. 45 68. 30 22.15 Peak No Limit
2 5224. 3000 68. 44 14.52 82. 96 999.00 -916.04 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X
Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
130 dBuVim
* Mo N I .
1
_ vttt
i A i L Lt M
Jill | ._;'J\,I Ukﬂmh W
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 18000. 0000 35. 96 17.77 53.73 80.00 -26.27 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal
130 dBuVim
® | 1
1
W’*\W e e L L sty i
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 26058. 0000 39.75 16.91 56. 66 74.30 -17.64 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis: |X

Test Mode: UNII-1/ TX N40 Mode 5230MHz
Horizontal

130 dBuVim

® | |

1
WMI*W"\’\ M‘IM,.W YUN. FRETLI gt ool WWVMM
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 39770.5000 34.71 15.48 50.19 74.30 -24.11 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5260 MHz
Vertical
130 dBuVim

! N

I Ay
30
521000 522000 523000 524000 525000 526000 527000 528000 529000 531000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5262. 7000 72. 66 14. 62 87.28 999.00 -911.72 AVG No Limit
2 % 5264. 2000 79.98 14. 63 94.61 68. 30 26. 31 Peak No Limit

Report No.: BTL-FCCP-6-1808C227 Page 131 of 382
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX A Mode 5260 MHz

130 dBuVim

Vertical

. lm.;}\a\h}%{w
WWWW-MMW T
il b
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17753. 5000 36.17 17.02 53.19 80.00 -26.81 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5260 MHz
Vertical
130 dBuVim
® | |
1
MWMWW
s ety Al o syt A R L
TR g "
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25582. 0000 39.79 17.23 57.02 74.30 -17.28

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5260 MHz
Vertical
130 dBuVim
® | |
1
oty ) Lt
gty ey P
WWMWMMWNMWW
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 39696. 2500 38. 16 15.43 53.59 74.30 -20.71 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5260 MHz
Horizontal
130 dBuVim
1
4
2

I

\R\w%%ﬁw

30
521000 522000 523000 524000 525000 526000 527000 528000 529000 531000
{(MHZ)
No. Frea.  [eac(™® [orTect  JeetMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 5256. 9500 80. 05 14. 61 94. 66 68. 30 26. 36 Peak No Limit
2 5262. 4500 73. 02 14. 62 87.64 999.00 -911.36 AVG No Limit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX A Mode 5260 MHz

130 dBuVim

Horizontal

I ok |M“
WWMMMWW" M
i abedatypi e
30 W
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17779. 0000 36. 27 17.10 53.37 80.00 -26.63 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5260 MHz
Horizontal
130 dBuVim
® | 1
1
WWW
MW"*ﬂW»'*. At A ,WWMWWW
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
MHz)
No Freq  fesdine Qomect Measure i agin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25522. 5000 40. 39 17. 30 57.69 74. 30 -16. 61 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5260 MHz
Horizontal
130 dBuVim
® | |
1
11.] " Nl”.a'l MJ. . gDl v Ahettdn, | 't!"‘J“M-u. u..Mu‘J[ﬁ
drl WI"\J&“M KT " e i A L
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
No. Fren  fesins formoct Memwe iy yergin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39709. 7500 34.65 15. 44 50.09 74. 30 -24.21 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5280MHz

Vertical

13000 dBuV/m

120

110

100
%

a0 2

80

70

G0

i}

40

3J0.0

5230.000 5240.00 5250.00 5260.00 5270.00 5280.00 529000 5300.00 5310.00 5330.00 MH=z

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ~ ment  Limit  Margin

MHz dBuv dB dBuvim dBuvim dB Detector Comment
1% 5277.000 8093 14 66 9559 6830 2729 peak Nolimit
2 X 5282400 73.38 14 68 88.06 6830 1976 AVG Nolimi

Report No.: BTL-FCCP-6-1808C227 Page 139 of 382
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX A Mode 5280MHz

1300 dBuV/m

Vertical

120

110

100

90

B R Y | A

70
T S SRR S - —]
1
50
40
30.0
1000.000 2700.00 4400.00 G100.00 7800.00 9500.00  11200.00 12900.00 14600.00 18000.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 * 17966.000 3667 1767 54 34 8000 -2566 peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX A Mode 5280MHz

1300 dBu¥/m

Vertical

120

100

90

70

1]

50

40

Jo.n

18000.00018950.00 19700000 2055000 21400.00 2225000 2310000

23950.00 2480000

26500.00 HHz

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuV dB dBuvim dBuvim dB Detector Comment
1% 25586250 40.88 1723 58 11 7430 -16.19 peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX A Mode 5280MHz

Vertical
1300 dBuV/m

120
110
100
a0

v 1 |

70

EQ — -

SUWWWMWWMWWW

40

30,0
26500.000 2735000 2920000  30550.00 31900.00 33250.00 34600.00 3595000 3730000 40000.00 HH=

Reading Correct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuv/m dB Detector Comment
1 * 39770500 a7 58 1548 53.06 7430 -2124 peak

Report No.: BTL-FCCP-6-1808C227 Page 142 of 382
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5280MHz
Horizontal
1300  dBu¥/m
120
110
100
2
b3
a0 1
80
7n
(]
50
40
30.0
5230.000 5240.00 525000  5260.00 5270.00  5200.00  5290.00  5300.00  5310.00 5330.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 X B277.250 7242 14 66 87.08 6330 1878 AVG NoLlimit
2 * 5277550 79.62 14 67 9429 6830 2599 peak Nolimit

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX A Mode 5280MHz

1200 dBu¥/m

Horizontal

120

110

100

a0

B L 1 Yy |

70
1 —_ e - —
1
50
40
30.0
1000.000 270000 440000 GI00.00 780000 950000 1120000 1290000  14600.00 18000.00 MHz
Reading Cormrect Measure- )
MNo. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuv/m dB Detector Comment
1 * 17983.000 3569 17.72 53.41 8000 -2659 peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX A Mode 5280MHz

120.0 dBu¥/m

Horizontal

120

110

100

0

80

70

E0

40

300

SO AR I e, S

18000.000 1835000 1970000 2055000 2140000 2225000 23100.00

2395000  24800.00

26500.00 HH=

No. Mk. Freq.

Reading Correct Measure- )
Level Factor ment Limit  Margin

MHz

dBuv dB dBuVim dBuVim dB

Detector

Comment

1 * 25633.000

3060 17.18 56.78 7430 -17.52

peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

110

100

0

80

Test Mode : UNII-2A/ TX A Mode 5280MHz
Horizontal
13000 dBu¥./m
120

70

60

30.0

26500.000 27350.00 2920000 23055000 J900.00  33250.00

2460000

3595000  37300.00

40000.00 HH=

Reading Correct Measure-

No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 * 39406.000 34 95 14.91 49 86 7430 -2444 peak

Report No.:

BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5320 MHz

130 dBuVim

Vertical

i e

| 1
\M 1
IR I B e W)
30
527000 528000 529000 5300.00 531000 532000 533000 534000 535000 537000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5316. 9500 80. 12 14.77 94. 89 68. 30 26. 59 Peak No Limit
2 5317.4000 72. 88 14. 77 87.65 999.00 -911.35 AVG No Limit
3 5350. 0000 34. 68 14. 86 49. 54 74. 00 -24._46 Peak
4 5350. 0000 27.10 14. 86 41. 96 999.00 -957.04 AVG

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX A Mode 5320 MHz

130 dBuVim

Vertical

iy JhaM
MWM&MMWMWMW
‘ b“ ,,‘. vhvhJL.mum. W
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17787. 5000 36. 69 17.13 53.82 80.00 -26.18 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5320 MHz
Vertical
130 dBuVim
80

T T

it »almﬂw.%.nwww

e e

30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25807. 2500 39. 86 16.98 56. 84 74.30 -17.46 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axi

s: X

Test Mode : UNII-2A/ TX A Mode 5320 MHz
Vertical
130 dBuVim
® | |
1
WWWWWA”VWAWP\ I NJ\‘AJ. ‘_‘m
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39777. 2500 37.28 15.48 52.76 74.30 -21.54 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5320 MHz

Horizontal

130 dBuVim

==

|

,f’"ﬂf

M

(S

30
527000 528000 529000 5300.00 531000 532000 533000 534000 535000 537000
{(MHZ)
No. Frea.  [eac(™® [orTect  JeetMTC  Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5321. 7000 80. 30 14.78 95. 08 68. 30 26.78 Peak No Limit
2 5322.4500 72.40 14.79 87.19 999.00 -911.81 AVG No Limit
3 5350. 0000 36. 48 14. 86 51. 34 74.00 -22. 66 Peak
4 5350. 0000 26. 63 14. 86 41. 49 999.00 -957.51 AVG

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX A Mode 5320 MHz

130 dBuVim

Horizontal

1
| , A ‘LMJWWM
MWWWWMWWWMWW i
R
MM«W‘UW s
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17957. 5000 35.58 17.64 53.22 80.00 -26.78 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5320 MHz
Horizontal
130 dBuVim
80

Tl d e b
ety

e

WW%

WWM LI e AP e

e

30
180000018850 00 1970000 2055000 2140000 2225000 230000 2395000 2480000 2650000
(MHz)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25573. 5000 39.61 17.24 56. 85 74.30 -17.45

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX A Mode 5320 MHz
Horizontal
130 dBuVim
® ] |
1
W--MWW
- ]Aﬁ«“l‘"‘l\a‘iil N\Mi n T Lot g MMMIJIMVMJML,NM
T L= WW\’Y gt i mif | iaae
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
No. Fren  fesins formoct Memwe iy yergin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39730. 0000 34.60 15. 45 50.06 74. 30 -24.2b Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Vertical
130 dBuVim
2
4

e N

M
30
521000 522000 523000 524000 525000 526000 527000 528000 529000 531000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 5257. 6500 72. 39 14.61 87. 00 999.00 -912.00 AVG No Limit
2 % 5264. 0000 79. 28 14. 63 93.91 68. 30 25.61 Peak No Limit

Report No.: BTL-FCCP-6-1808C227 Page 155 of 382
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX N20 Mode 5260 MHz

130 dBuVim

Vertical

o M;A-"”%
gt HiF
* WW-WW-MWWW
»‘ ,y‘ | LMyt
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17923. 5000 35. 86 17.54 53.40 80.00 -26.60 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Vertical
130 dBuVim
® | 1
1
ittty
" P PO ST 1 Pttt AL %ﬁMWWW
WWW T e ”
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Comment
1 * 25594. 7500 39.29 17.22 56.51 74.30 -17.79

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Vertical
130 dBuVim
® ] |
1
AL e T T b
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39885. 2500 36. 36 15.55 51.91 74.30 -22.39 Peak

Report No.: BTL-FCCP-6-1808C227
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Orthogonal Axis : |X
Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Horizontal
130 dBuVim

X (
| |
30
521000 522000 523000 524000 525000 526000 527000 528000 529000 531000
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment

1 * 5262. 1500 80. 36 14. 62 94. 98 68. 30 26. 68 Peak No Limit
2 5262. 8500 72.99 14.62 87.61 999.00 -911.39 AVG No Limit
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Horizontal
130 dBuV/m
80
I

A ....-.\«J..N}('
i, NP LVt
LT | L
30
100000 270000 440000 6100.00 F800.00 9500.00 1120000 1290000 1460000 18000.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 17847. 0000 35.87 17.31 53.18 80.00 -26.82 Peak
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Horizontal
130 dBuVim
® | 1
1
AT e
MMMWWW%WMM“#ML% fobhoptedidebpt ek WWM
30
18000.001885000 1970000 2055000 2140000 2225000 2310000 2395000 2480000 26500.00
{(MHZ)
Reading Correct Measure .. .
No. Freq. Level Factor ment Limit Margin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 25815. 7500 40. 08 16. 97 57.05 74.30 -17.25 Peak
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Orthogonal Axis :

X

Test Mode : UNII-2A/ TX N20 Mode 5260 MHz
Horizontal
130 dBuVim
® 1
1
mew
Y ™ e ol e |
Y = M L LA T
30
26500002785000 2920000 3055000 3190000 3325000 3460000 3595000 3730000 4000000
MHz)
No. Froa  fewdine Correst Measure iy yargin
MHz dBuV/m dB dBuV/m dBuV/m dB Detector Comment
1 * 39345. 2500 36.64 14. 66 51.30 74. 30 -23.00
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5280MHz
Vertical
1300  dBu¥/m
120
110
100
an 1
80
70
]
50
40
30.0
5230.000 5240.00  5250.00 5260.00 5270.00  5200.00  5290.00  5300.00  5310.00 5330.00 MHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment
1 X 5282200 72.85 14 67 8752 6330 1922 AVG Nolimit
2* 5282400 80.66 14 .68 95.34 6830 2704 peak Molimit
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Orthogonal Axis : |X

Test Mode :

UNII-2A/ TX N20 Mode 5280MHz

130.0 dBuV/m

Vertical

120

110

100

a0

MmO rnr L

(]
T S - —_ - - —]
1
50
40
30.0
1000.000 2700.00  4400.00 GI00.00  7800.00  9500.00  11200.00 12900.00 14600.00 18000.00 HHz
Reading Correct Measure- )
No. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1 * 17957.500 36.18 1764 5382 80.00 -26.18 peak
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N20 Mode 5280MHz

1200 dBu¥/m

Vertical

120

110

100

a0

70

1]

40

] DIV S

30.0
18000.00018850.00 1970000 20550.00 2140000 2225000 2310000 23950.00  24800.00 26500.00 HHz
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector Comment

1% 25577.750

4035 1724 57.59 7430 -16.71 peak
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Orthogonal Axis : |X

80

Test Mode : UNII-2A/ TX N20 Mode 5280MHz
Vertical
1300 dBu¥/m
120
110
100
all}

70

60

40

SBW“WWWWWWW

30.0
2G500.00027050.00 2920000 3055000 3190000 3225000 3460000 3595000 37300.00 4000000 MH=
Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit  Margin
MHz dBuv dB dBuVim dBuvim dB Detector Comment
1% 39777.250 3742 1548 52.90 7430 -2140 peak
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Orthogonal Axis : |X

Test Mode : UNII-2A/ TX N20 Mode 5280MHz

Horizonta

130.0 dBu¥/m

120

110

100
1
A

an 2

an

Fi! ]

ED

50

40

3J0.0

5230.000 5240.00 525000 s260.00 5270.00 528000 5290.00 5300.00 5310.00 5320.00 HMH=z

Reading Correct Measure- )
No. Mk. Freq. Level Factor ment Limit ~ Margin

MHz dBuv dB dBuvim dBuVim dB Detector Comment
1 * 5274700 79.26 14 66 93.92 6830 2562 peak NoLlimit
2 X 5277450 71.89 14 66 86 55 6830 1825 AVG Nolimi
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Orthogonal Axis :

X

Test Mode :

UNII-2A/ TX N20 Mode 5280MHz

1200 dBu¥/m

Horizontal

120
110
100
a0
B 10 1 R Y Y Y I [
70
e b - - —_t - —_— —
1
50
40
30.0
1000.000 2700.00  4400.00  6100.00  7800.00  9500.00  11200.00 12900.00  14600.00 18000.00 HH=z
Reading Correct Measure- )
MNo. Mk. Freq.  Level Factor  ment Limit ~ Margin
MHz dBuv dB dBuvim  dBuVim dB Detector  Comment
1 * 17898.000 36.08 1746 53.54 80.00 -2646 peak
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